<EPA

>>>

United States T Robert S. Kerr Environmental Research EPA-600/2-80-183
Environmental Protection Laboratory December 1980
Agency Ada OK 74820.

¢. >

Research and Development

Industrial Reuse and
Recycle of
Wastewatersrs

Literature Review




‘ ) EPA 600/2-80-183
% September 1980
|

INDUSTRIAL REUSE AND RECYCLE

OF WASTEWATERS

LITERATURE REVIEW

by

John E. Matthews
Source Management Branch
Robert S. Kerr Environmental Research Laboratory
Ada, Oklahoma 74820

ROBERT S. KERR ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
ADA, OKLAHOMA 74820

U.S. Environmental Protection Agency
Region V, Library
230 South Dearborn Street
Chicago, lllinois 60604
[...]
(65). The author projected that municipal effluent would be the most logical

8



source of cooling water needed to supply the increasing power demand for
north-central Texas. Municipal wastewater and industrial waste streams have
been reported as potential cooling water sources, provided the contaminants
were properly defined when evaluating suitability of a water for cooling
purposes (66).

Mckee (67) surveyed the potential use of reclaimed wastewaters in north
central Texas and determined that the largest potential market of renovated
municipal effluent was the steam—-electric power industry that required make-
up water for cooling towers. By reuse of wastewaters for cooling purposes,
the power industry could readily be able to meet the future generating capac-
ity requirements for the area.

Van Eeden (68) described a cooling system in South Africa that conserved
water for operating at higher levels of dissolved solids and restricted blow-
down. The cooling water is concentrated six to eight times, mixed with
demineralizer brines, and used for conveying fuel ash. Treated sewage efflu-
ents are used as make-up water.

Francis et al. (69) reported on the use of treated sewage effluents for
cooling and quenching applications in cement work and cooling purposes in
power stations, incinerators, and engines. Savings amounting to 82 percent
of the cost of purchasing high-grade water have been realized.

Folster and Barkley (70) described wastewater reuse practices for west
Texas, New Mexico, and Arizona. Municipal wastewater from Amarillo, Texas,
is being used by the Southwestern Public Service Company for its steam-—
powered electric generating plants and by Texaco for cooling and boiler water
make-up. The El Paso Products Company in Odessa, Texas, uses treated munici-
pal effluent in its chemical manufacturing operations. Cosden 0il and
Chemical Company of Big Springs, Texas, reuses municipal effluent in low-
pressure boiler feed make-up water. Treated municipal wastewater is being
reused in New Mexico for mineral processing, cooling water, irrigation, and
operations at Los Alamos Scientific Laboratory.

The water reclamation and sewage treatment plant of the city of
Amarillo, Texas, has been satisfactorily providing reclaimed water to an oil
refinery since 1955 and cooling water to a generating station since 1960
(71). The quality of raw effluent at the treatment plant dictates the cost
of reused water. The reclaimed wastewater is also used as make-up water for
the boilers of an electrical generating station. The wastewater reclamation
system consists of a conventional activated sludge plant.

Industries within the industrial complex at Odessa, Texas, use city
sewage effluent as the primary source of industrial water (72). Careful
attention to the quality requirements of each water user also makes it pos-
sible to reuse significant quantities of wastewater within the plants in the
complex. This reuse can sometimes be accomplished with very simple pro-
cessing or even without any processing at all.

At Odessa, Texas, El Paso Products Company has in the past obtained 85
percent of its process water from the city wastewater treatment facility

9



(73). The treatment system at the industry includes lagoon, lime precipita-
tion, recarbonation, and filtration, degasification, and ion exchange. After
use of the reclaimed water for cooling purposes, it is then clarified, fil-
tered, and finally sold to an oil-producing company for utilization in
secondary oil recovery.

At San Diego, California, a reverse osmosis pilot plant was constructed
for the purpose of providing reclaimed water for boiler feed and for cooling
towers (74). The author described the renovation system, tabulated the
operating conditions, and assessed the operating costs.

It has been established that certain electric generating plants can use
significant amounts of treated municipal wastewater (75). For every gallon
of treated water reused, one gallon is added to the total fresh water
resources. The studies and experience of Southwestern Public Service Company
at their Lubbock and Amarillo, Texas plants where sewage effluent is used as
cooling and/or boiler make-up water indicates that sewage effluent is a
valuable source of industrial water (76). The Nevada Power Company has
successfully used sewage effluent for cooling blowdown purposes since 1957
at two of its generating plants (77). A power generating station in Lawton,
Oklahoma, uses purified effluent from the municipal tertiary treatment
facility as make-up for its cooling lake (78).

Various aspects of the use of sewage effluent as cooling water in power
stations were discussed by Humphris (79). The Croydon Power Station in
England has used sewage effluents for this purpose for 20 years. This use
of sewage effluent has proven economical and beneficial to the waterway
receiving the effluent (80). Wood (8l) concluded that sewage effluent could
be used in other applications to provide water savings.

The central Contra Costa Sanitary District 30-mgd wastewater recycling
plant at Pacheco, California, will provide 17 mgd of treated wastewater to
five San Francisco Bay-area industries: Phillips Petroleum, Shell 0il,
Stauffer Chemical, Monsanto, and Pacific Gas and Electric (82). Physical-~
chemical treatment is necessary because water reused by the area industries
must be low in phosphorus, BOD, and suspended solids. Treatment at the
facility includes: flocculation, sedimentation, oxidation and nitrification,
chlorination, denitrification, and dual-media filtration. Flett (83) de-
scribed the Contra Costa County water reclamation project and industrial
participation in the decision-making process to reuse municipal effluent for
cooling purposes by several industrial plants. HorstKotte (84) discussed
pilot plant operations.

Boler and Grounds (85) described a proposed combination sewage treat-
ment-thermal cooling system in which mixed liquor from a channel aeration
sewage treatment plant is pumped through the condenser of a power plant to
remove rejected heat and then returned to the aeration channel where cooling
and aeration are accomplished. The potential advantages of this type of com-
bined treatment system are discussed in detail. The authors feel that the
proposed combination system should result in about a 50 percent capital cost
savings in comparison with separate sewage treatment plants and closed-loop
cooling systems.

10



Mayes and Gibson (86) reported on the utilization of sewage effluent
water for almost all refinery uses at the petroleum processing complex of
Cosden 0il and Chemical Company at Big Spring, Texas, with problems listed
that were encountered during 13 years of reuse. The most important consider-
ation in choosing a water for use in a plant is the cost and quality. The
industrial decision to use municipal sewage effluent water in lieu of some
other source must, in the final analysis, be based on cost comparison where
the quality is comparable. To aid a manager in choosing between sewage ef-
fluent and other sources, economic data were presented for the Big Spring
refinery.

At the refinery of the Standard 0il Company in Lima, Ohio, the use of
municipal wastewater treatment plant effluent was required when the city's
treated water supply became inadequate (87). The authors described the
reclamation system and discussed the operating results and operating problems
that were encountered. Refining operations at Enid, Oklahoma, and at Santa
Rita and Hurley, New Mexico, use treated municipal wastewater for all their
water needs (50). The Enid, Oklahoma, plant of Champlin Petroleum Company
uses municipal sewage effluent for all its water requirements (88).

Banerji (89) and Shah (90) described a system for processing municipal
sewage and reusing it for industrial operations at the Union Carbide chemicals
and plastics plant at Bombay, India. The cost of the reclaimed water is 60-
65 percent that of municipal water.

After the investigation of potential solutions to water supply problems
at a Dow Chemical Company plant, the alternative finally selected was use of
the treated effluent from the wastewater treatment plant of Midland, Michigan
(91). Water was provided that required only additional chlorination to be
suitable for use as cooling water, service water, and for fire-protection
systems.

A chemical-industrial complex in an arid region depends upon municipal
sewage for its water supply (92). The sewage is subjected to screening,
primary clarification, activated sludge treatment, lagooning, cold lime
treatment, filtration, and ion exchange prior to use by industry.

Hofstein and Kim (17) described the successful use of treated municipal
wastewaters in an integrated steel mill. Jacobs and Smith (93) described
the refinement of tertiary treated wastewater by the flotation process to
produce water suitable for use in the manufacture of bleached kraft pulp and
fine paper. '

Conradi and Smith (94) described the use of municipal wastewater efflu-
ent in large amounts for process purposes at a bleached kraft mill. The
wastewater was successfully treated by addition of lime to pH 10.8-11.0,
clarification, carbonation with CO2 to pH 9.5 after settling, further carbon-
ation, and sand filtration.

The use of the Baltimore, Maryland, sewage effluent by the Bethlehem
Steel Company is perhaps the classic example of sewage effluent use for indus-
trial purposes (88). This plant accounted for better than 50 percent of-the

11



sewage effluent utilized by industry for many years. A large number of
mining operations in the southwest utilize treated sewage effluent as feed to
their plants.

The intensive reuse of municipal wastewater for industry has made pos-
sible a high degree of industrialization in Monterrey, Mexico (95). Indus-
try, using the final effluent from the domestic wastewater treatment plant,
has solved the problem of lack of water, poor water facilities, and conta-
mination (96). The industrial complex is dedicated to the manufacture of
rayon, synthetic thread, and chemical products such as sulfuric acid, hydro-
chloric acid, chlorine, caustic soda, carbon disulfide, and refrigerant
gases. Gomez (96) reported that about 60 percent of Monterrey's water was
reused by over 30 industries.

The only way to utilize sewage plant effluent fully and successfully for
industrial or other service is to evaluate each plant's characteristics and
to solve problems involved in each application prior to development of a
project (97). It is important to note that an industry will utilize sewage
effluent if the industry has requirements for such water and if the sewage
plant has sufficient effluent available at an economic price (88).

Although municipal waste is adaptable for limited reuse (cooling water
and process water) with minor pretreatment, municipal treatment processes
increase the total dissolved solids (IDS) level significantly which, in turn,
increases water consumption, pretreatment costs, and internal treatment costs
(42). Such increases in TDS levels do not occur in industrial process waste-
water. Also, if municipal wastewater is to be used in steam generation
systems, phosphorus removal is necessary; ammonia removal may also be neces-
sary, depending on the use of the steam.

According to Fynak (98), the total cost of processing to meet quality
requirements and delivering a reusable municipal wastewater will be the most
important consideration for use by industry. However, recycling of waste-
water within a plant is simpler and is being adopted more extensively.

Sewage plant effluent can be a valuable source of industrial water, but
its degree of response to conventional chemical treatments must be carefully
investigated for each situation (99). Three kinds of industrial water reuse
systems were discussed: 1) a plant which recycles water within its own con-
fines by a cascade system, 2) a plant down river which collects discharges
from other plants and from the city, and 3) a plant which directly uses muni-
cipal sewage plant effluent.

Culver and Thomas (100) reviewed the methods used to reclaim usable
water from municipal wastewater. Results obtained, costs of construction
and operation, precautions to be observed in the use of reclaimed water, and
alternative potential uses of reclaimed water were considered.

A paper mill using purified sewage as its major source of water experi-

enced difficulty in meeting brightness demands for fine bleached paper due to
the presence of residual organic matter and heavy metals in the purified

12




sewage (101). Results of laboratory-scale investigations led to the recom-
mendation of alum treatment prior to use.

13



SECTION 3

IN-PLANT WASTEWATER REUSE AND RECYCLE

A limited water supply plus stringent environmental requirements combine
to provide industry with a strong incentive for maximizing reuse process
wastewaters (34). While many ideas for industrial wastewater reuse have been
published, each case is rather unique. Reuse of wastewater in applications
such as cooling tower makeup, boiler feed water, fire water and plant ser=-
vice water, and crude oil desalting was discussed along with associated
problems and their solutions. Two real cases were discussed in detail.

Companies throughout the United States are recycling more water and
taking in less fresh water (102). This pattern is expected to hold for
the remainder of this century. Intake reductions, as well as cuts in
discharges, are being made possible by increased water reuse within the
plant. Additional water reuse comes from taking in the effluents of other
plants, e.g. municipal treatment units.

Rambow (103) expressed the opinion that treatment of industrial waste-
waters for reuse makes sense for four reasons: 1) it conserves water, 2) it
prevents pollution, 3) it will many times save money, and 4) it reduces
corrosion. Recycling and reuse of wastewaters offers a way out of the zero
discharge dilemma facing so many industries (l104). In many cases, however,
zero discharge is simply not achievable. The law of diminishing returns
will render impractical most of the traditional effluent treatment processes.
That last "fraction of a fraction" of a percent of a contaminant is by far
the most expensive to remove.

The reuse and ultimate disposal of industrial wastewaters were discussed
by Dean (105). Industrial wastewaters can be discharged after suitable pur-
ification; they can be evaporated; or they can be purified and reused.

Parish (106) discussed various aspects of the reuse of wastewater for
industrial purposes. Multiple usage of water is suggested to reduce total
water intake, save water costs, provide a water source where supplies of raw
water are limited, and reduce the total amount of effluent to be discharged.
The degree of ability to reuse water within a given industry depends on the
nature of the industry, process wastewater characteristics, and process
water quality requirements. Aspects of waste treatment systems to be
considered include adaptability, versatility, resilience, cost, energy, ease
of operation, and current plant size.

Bell and Goldstein (18) presented a systematic approach for establish-

ment of an effective water reuse program. The approach is pertinent to all
industries. Obviously, no single answer can be developed for any industry

14




type, or even within industry types. Major factors which such a program must
consider include: make-up water quality, individual use patterns, type of
manufacturing (batch or continuous process), and degree of direct water con-
tact with product or process streams. Focusing the effort on such total
water use systems helps to integrate the separation between effluent problems
and water user problems and clarifies the real opportunities for the total
reuse of water in industrial process plants.

The most essential prerequisites for a successful reuse program are:
1) an internal need for a sufficient volume of water to balance its produc-
[...]
pantyhose, and polyester yarn (240). After an initial, standard dyeing of a
batch of nylon carpet, water removed during the dyeing process was replaced
and dyes were replenished. The recycled bath was then used to dye the next
batch. Carpet and pantyhose dyed with reused dyebaths were considered
acceptable as first—quality merchandise. Both single shade and multicolor
dyeing of the polyester yarn with dyebath reuse resulted in acceptable color-
ation. In addition, there was an estimated savings in water and energy of
65 percent and 15 percent respectively for carpet; 90 percent and 35 percent
for pantyhose; and, 81 percent and 41 percent for polyester yarn.

A new regenerative evaporation recycling system has been developed in
West Germany for treatment and recycling of wastewaters generated in textile
finishing operations (241). Evaporation is done under elevated pressure,
and the distillate is of the highest purity. The residue is concentrated to
50 percent and incinerated to obtain dry salts as a residue. The extra cost
of evaporation is mindimal.

The IBK wastewater treatment and water recycling method, designed by IBK
Koeppl of West Germany, has been used by textile manufacturers in response to
increasing costs of water and wastewater treatment (242). Based on the
principle of regenerating vaporization, the process treats effluents and re-
covers process substances. Steam produced during vaporization can also be
used in heat-consuming equipment used in textile finishings. The high-
quality distilled effluent can be used immediately in the power or water
supply cycles. Additional treatment with activated carbon can qualify the
regenerated water for other industrial uses. Heat recovery by the IBK recy-
cling system lowers total energy costs for textile wastewater treatment.

Montgomery (243) described a water reclamation system at a textile
dyeing plant. The system recycles 1.9 million gallons of water per day and
can hold 80,000 gallons at one time. Two 20,000 gallon fiberglass tanks are
fed by four working tanks of 10,000 gallons each. Chemical treatment and
filtration are used to clean the water. The entire treatment sequence re-
quires only four minutes, with another five to six minutes being required to
feed the four tanks. Due to the short treatment interval, cleansed water
re-enters the dyehouse at relatively high temperatures, thereby reducing
final consumption and costs for heating dyewater.

Lusher (244) described water conservation measures taken in the linen
industry to reduce waste discharges. Several methods to conserve water were
reviewed, including repeated use of rinse waters. Chemical treatment and
reuse seem to be the most effective way of disposing of industrial laundry
wastewaters from the textile-cleaning industry (245).

33



Beaton (246) considered the applicability of ultrafiltration, a fil-
tering process in which molecules of different sizes are separated by means
of a finely porous membrane, to effluent of the wool and yarn industry. Wool
effluent can be recycled or discharged to the sewer; however, yarn effluent
ultrafiltrate cannot be recycled because the water contains dyes. Overall
capital and operating costs were presented.

Water recycling and wastewater treatment adopted at a small-capacity
cotton dyeing plant in East Germany has resulted in introduction of waste-
water treatment by precipitation with ferrous sulfate for recycling in the
flushing process (247). Hot water used for rapid driers also can be utilized
in high-temperature equipment if it is softened. Boiler vapor condensates
are also recycled.

Burke and Burke (248) discussed use of filtration, activated carbon
adsorption and ion exchange for treatment of dye plant effluents and water
recycling. The particular type of waste treatment required for dye removal
is a function of the class of dye and its chemical composition. The parti-
cular system examined was designed for complete recycle of dyehouse effluent.
The process described is capable of recycling about 80 percent of the water
used in typical dye house operations. Operating and capital costs are such
that this system pays for itself over a five to ten year period when compared
with conventional treatment processes. Pilot plant evaluations are necessary
to determine efficiency and economics of the system for a particular dyehouse
wastewater.

The role of reverse osmosis in desalting and recycling textile dye
wastewaters was investigated by El-Nashar (249). A pilot plant was construc-
ted containing a precast membrane reverse osmosis loop and a dynamic membrane
loop. Test results indicated that product water for each module could be
recycled in the dyeing process; however, all membranes suffered from a
tendency to become fouled with organic or inorganic colloids in the feedwater.

Lint content of wash water effluent, particularly from textile wet
processing operations, has previously hampered attempts at recycling because
of the difficulty inherent in removing lint effectively enough in a practical
way to condition the water satisfactorily for reuse (250). A filter system
is disclosed in which circulation of the liquid to be filtered is such that
a predominant portion is continually returned through the filter unit to
produce a filtered permeate amounting to 70 percent or more of the feed while
also tending to clear the filter media continually.

Day (251) discussed the in-plant reuse of water from fortrel polyester
fiber production. He described a new plant to be built when the water situa-
tion was such that reuse was necessary and economically feasible. The treat-
ment scheme would consist of a plastic media trickling filter preceding the
activated sludge unit. The activated sludge unit would be followed by
polishing ponds, algae removal screens, and activated carbon. The recovered
water would be used selectively in the plant, mainly as cooling water
make-up.

34



Day (252) further described the water reuse program instituted at a
fortel polyester manufacturing plant. The program consisted of: 1) pre-
treatment of cooling waters for removal of heavy metals; 2) in-plant
modifications and additions to the existing system to increase treatment
plant capacity; and 3) a post~treatment system for effluent polishing prior
to selected reuse. Treated water was reused at a rate of 0.10 mgd.

Carrique and Jauregui (253) described a system installed at an Argentine
textile mill to segregate the sodium hydroxide waste stream and reclaim the
sodium hydroxide. The decision was made to install the system because high
treatment costs for sodium hydroxide effluents and high replacement costs for
sodium hydroxide itself made it more economical to reclaim the chemical then
to replace it.

Jennings (254) conducted an exploratory investigation of recovery and
reuse of textile size materials. Carboxymethylcellulose was dissolved from
cotton warp with minimal amounts of water and the resulting solution used as
the basis for further sizing formulation. One-third of the applied CMC could
be removed from the sized warp obtaining a two percent solution. New formu-
lations prepared from the solution gave satisfactory performance.

The waste handling system for the Fieldcrest Stokesdale, North Carolina,
screen-printing plant produces no effluent (255). The complete waste flow is
treated through extended aeration, chemical coagulation, filtration, chlori-
nation, and incineration, then recycled back into production use.

Whittall (256) described a system for reclaiming laundry effluent for
the textile industry. Used water from the washers flows over a heat
reclaimer made of copper coils. Cooled water enters a settling tank via a
series of filters which remove large insoluable matter. Water is then cir-
culated through diffusing devices for oxidation of organic matter. Aerated
water passes through additional filters and is then pumped through the heat
reclaimer to the main hot water tanks. Thus, the volume of water discharge
is reduced, heat is recovered, and the quality of the effluent is improved.

Eaddy and Vann (257) reported results of a demonstration project to
treat effluent from two fabric finishing and dyeing plants. Permit require-
ments could be met with chemical additions ahead of multimedia filtration of
biological effluents. Pilot plant studies were performed on recycled efflu-
ent for dyeing man-made fibers.

Brandon and Gaddis (258) reported on use of hyperfiltration to enable
recycling of chemicals, water, and energy from textile finishing operations.
Hot water could be recycled when purified with hyperfiltration. Polyvinyl
alcohol recovery with l-year payouts have been achieved.

Hyperfiltration and ultrafiltration are pressure-driven membrane proces-
ses which have potential for recycle of water, energy, and chemicals in wet
finishing operations. Gaddis et al. (259) provided results of a study of
energy conservation effects of point source recycle with high-temperature
hyperfiltration in the textile industry. These workers observed that the
reuse of water, energy, and chemicals can be best achieved if separations

35



are applied to individual point-source streams rather than to total-plant
mixed effluents.

Hog and Krogh (260) described various purification and regeneration
techniques on wastes from textile and dyeing processes with respect to their
performance and potential effects of recycling the effluent for use in tex~
tile processes.

Brandon (261) described a pilot hyperfiltration process used to purify
and recover 75 to 90 percent of the wastewater from a textile dyeing and
finishing plant. The use of ultrafiltration for removal of polyvinyl alcohol
from textile mill wastewaters was developed by Aurich (262). Three years of
operating experience indicate good and economic performance of the system in
producing a reuse product.

Zawdzke (263) described results of laboratory-scale tests carried out
on cotton bleachery wastes in an attempt to reuse the water. The activated
sludge treatment used required added nutrients and resulted in 85-90 percent
BOD removal. The water was clean enough to be reused for rinsing raw cotton
after bleaching.

Due to acute water shortage and difficulties of waste disposal from
textile dyeing plants in Israel, Rebhum, et al. (264) investigated renovation
of wastewater for in-plant reuse. Separation of weak wastes from rinsing and
wash operations was found to be feasible. By treatment of this wastewater in
an aerated lagoon followed by neutralization, flocculation, filtration and
adsorption, a colorless, turbidity and detergent free effluent was obtained
meeting quality requirements for in-plant reuse. To maintain a constant TDS
level and avoid excessive salinity build-ups, part of the effluent has to be
withdrawn from the recycle system; however, at least 70 percent of the efflu-
ent can be recycled. Cost of treatment is comparable to that of fresh water
supply.

Suchecki (265) reported on a wastewater treatment system built and
operated on a pilot plant scale at a textile mill manufacturing indigo-dyed
denim. The system, called WWTS/100, uses a special design for an electro-
dialysis unit to reduce pH and extract caustic and an electrodialysis cell
and flotation unit to remove indigo dye. The system will recycle not only
the expensive indigo dye but also the hot process water and caustic. When
in full operation about 75 percent of the treated wastewater will be fil-
tered, stored and reused.

Riib (266) described the application of ion exchangers to water reuse
in the textile industry. These should be used where small volumes of very
high purity water would be required. Artyukhov et al. (267) described a wash
water recycling system at the Cherkassk man-made fiber factory in which
demineralization is accomplished by electrodialysis.

Samfield (268) reviewed major water uses in textile plants and identi-
fied some techniques available for conservation and reuse. Ray and Volesky
(269) presented flow diagrams and descriptions of several textile wastewater
treatment systems employing activated carbon as one unit process, to produce

36



reusable water. Both granular and powered carbon systems were discussed.
Saito and Yoshida (270) used a carbon column to remove dyes from wastewater
with the effluent being recycled back to the plant. Laboratory tests using
activated carbon to treat dye wastes indicated it was feasible to achieve a
quality suitable for recycle (271).

Rhys (272) observed that adsorption on granulated activated carbon of
dye wastes from a textile dyebath reduced effluent organic content and color
to a level suitable for dyebath water reuse. Carbon adsorption operations
in three textile dyeing plants were detailed. Single stage treatment with
carbon was normally not sufficient to produce a good quality effluent that
could be reused.

A bed of activated carbon is used to adsorb dyestuffs from the 500,000
gpd of effluent water from the dyehouse of a carpet mill, after which the
water is reused (273). Jhawor and Sleigh (274) compared reverse osmosis and
activated carbon for treating dyeplant wastes. Reverse osmosis also removed
color and over 95 percent of the total dissolved solids lending the water
suitable for reuse.

Porter (275) conducted a pilot-plant study on a textile waste stream.
He found carbon adsorption to be a suitable method for regeneration of raw
wastewaters for reuse. MaCrum and VanStone (276) discussed the successful
use of granular activated carbon in the treatment of wastewaters from two
textile mills. In both instances, treated wastewater is reused in normal
plant operatioms.

A method for reclaiming textile wastes that contain dyes, wetting and
scouring agents, caustic soda, and other chemicals was detailed by Pangle
(277). By use of activated carbon, the Hollytex Carpet Mills in Southampton,
Pennsylvania, has been able to reclaim 80 percent of the water used in the
dyeing operations.

Phipps (278) described the textile wastewater renovation system at the
Hollytex Carpet Mills in Southampton, Pennsylvania. The system, which con~
sists of an activated carbon adsorber, has consistantly reclaimed 80 percent
of the wastewater flow. Renovated water has been used for making up new dye
solutions and for rinsing dyed carpeting. The system required only a 50 x
100 ft. (15.2 x 30.5 m) area.

Rock (279) discussed water use in woolen mills with special emphasis on
possible reuse of effluents. Harker (280) also discussed reuse of effluents
from wool processing with or without pretreatment. A patent was described
by De Novion (281) for treatment of wool-scouring wastes and the return of
the liquid back to production. The material is settled, steam evaporated and
condensed, the settled matter separated, and the liquid returned to the pro-
cess.

An apparatus has been described that continously treats wool wash liquid
by utilizing a supplementary closed contaminant treatment circuit to increase
efficiency and bulk (282). The closed cleaning system consists of a series
of filters, hydrocyclones, heat exchangers, a thermal dryer, and conveyors.

37



French and South African patents (283, 284) have been issued for the design
of wool process water purification plants. Separated water is recycled for
reuse in the process.

Baloga et al. (285) reported on a study on the phenolic pollution pro-
blem resulting from manufacture of fiberglass. They concluded that reuse of
the phenolic-resin-containing water was feasible. The water cycle of one
machine in a fiber glass plant was closed, and the phenolic effluent was
treated using a Delpark primary filter, a pressure diatomite filter, and
fiber glass cartridge tubes. Results have demonstrated that: 1) reuse of
phenolic resin containing wastewaters is feasible; 2) plant water usage is
reduced by more than 50 percent; 3) diatomite filtration produced water of
excellent quality; 4) product quality was not affected by using filtered
process water in binder makeup; and 5) the high level of phenolic resin in
the recirculated water has led to reduction in binder usage at a net opera-